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1. Bandwidth
1.1 OBW

1.1.1 Test Result
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TX Frequency Ant 99% Occupied Bandwidth (MHz)

Mode Type (MHz) Result

Verdict

FSK SISO 912.5 1 0.085

Pass

917.4 1 0.085

Pass

1.1.2 Test Graph
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1.2 20dB BW

1.2.1 Test Result

Mode

TX
Type

Frequency
(MHz)

Ant

20dB Bandwidth (MHz)

Result

Verdict

FSK

SISO

912.5

0.089

Pass

917.4

0.089

Pass
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1.2.2 Test Graph

LCH_912.5MHz_Antl_NTNV

Ant: Ant1
Center: 912.5 MHz
| i i i (O i i i Span: 200 kHz
L e R R e R e R MR o] RBW: 3 kHz
| : : : I I I I | VBW: 9.1 kHz
Detector: Peak
TraceType: MAX Hold
04 SweepPoint: 1001
SweepTime: 2.13 ms
SweepType: FFT
Sweep: Continue
_10 -
—~ =20 -20dB BW:0.089MHz
e Maker
[as] 1.912.466 MHz
S -11.74 dBm
= 30 1 2,912,510 MHz
0 8.26 dBm
) 3.912.555 MHz
— 40 -11.74 dBm
_50 -
£ NS T SN S S S S —
B S I B e IR s B S
| ! ! ! | | | | | — Trace
-80 T T T T T T T T T
912.4 912.6
Frequency (MHz)
HCH_917.4MHz_Antl_NTNV
No.10, Weiye Road, Innovation Park, Kunshan, Jiangsu, China 215300 1(86-512)57355888  (86-512)57370818  www.sgsgroup.com.cn
FEIH - BUTESEOLREGLRI0S  #4% 215300 1(86-512)57355088  f(86-512)57370818 ~ sgs.china@sgs.com
I

Test Report Form Version: Rev01l Member of the SGS Group (SGS SA)



'SGS LSRR

Compliance Certification Services (Kunshan) Inc.

4 0of 14

Level (dBm)

-80

Ant: Ant1
Center: 917 4 MHz
Span: 200 kHz
-] RBW: 3 kHz
VBW: 9.1 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 2.13 ms
SweepType: FFT
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2. Maximum Conducted Output Power

2.1 Power

2.1.1 Test Result

X

Mode Type

Frequency
(MHz)

Maximum Peak Conducted Output Power (dBm)

Antl

Limit

Verdict

FSK SISO

9125

15.57

<=30

Pass

917.4

15.47

<=30

Pass

Notel: Antenna Gain: Antl: -0.2dBi;

2.1.2 Test Graph
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HCH 917.4MHz Antl NTNV
Ant: Ant1
Center: 917.4 MHz
Span: 460 kHz
RBW: 100 kHz
VBW: 100 kHz
Detector: Peak
TraceType: MAX Hold
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3. Carrier Frequency Separation
3.1 Antl
3.1.1 Test Result
Antl
TX Frequency Channel Separation 20dB Bandwidth Limit .
Mode Type (MHz) (MHz2) (MH2) (MH2) Verdict
FSK SISO HOPP 0.100 0.092 >=0.092 Pass
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3.1.2 Test Graph
HOPP Antl NTNV
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4. Number of Hopping Frequencies
4.1 HoppNum
4.1.1 Test Result
X Frequency Num of Hopping Frequencies .
Mode Type (MHz) Antl Limit Verdict
FSK SISO HOPP 50 >=50 Pass
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4.1.2 Test Graph
HOPP_Antl NTNV
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5. Time of Occupancy (Dwell Time)
5.1 Antl
5.1.1 Test Result
Antl
Mode TX Frequency Duration of Observation Num of Pulse in Dwell Limit Verdict
Type (MHz) Single Pulse (ms) Period (s) Observation Period | Time (ms) (ms)
FSK | SISO HOPP 15.751 20.000 18 283.518 <=400 Pass
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5.1.2 Test Graph
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6. Unwanted Emissions In Non-restricted Frequency Bands
6.1 Ref

6.1.1 Test Result

X Frequency Level of Reference
Mode Type (MH2) Ant (dBm)
9125 1 15.57
FSK SISO 917.4 1 15.47

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 Test Graph

LCH_912.5MHz_Antl_NTNV

Ant: Ant1

Center: 912.5 MHz
Span: 138 kHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
10 4 SweepPoint: 10001
SweepTime: 1.33 ms
Sweep: Continue

o=

Maker
1.912.498 MHz

Level (dBm)
S

15.57 dBm

-30

-40 4

-50

-60

—— Trace
-70 T T T T T ; T T T
912.431 912.569
Frequency (MHz)
HCH 917.4MHz_Antl NTNV
No.10, Weiye Road, Innovation Park, Kunshan, Jiangsu, China 215300 1(86-512)57355888  f(86-512)57370818 ~ www.sgsgroup.com.cn

FEIH  BUTBEEOLREFLREI0S B4 215300 1(86-512)57355808  f(86-512)57370818  sgs.china@sgs.com
|
Test Report Form Version: Rev01l Member of the SGS Group (SGS SA)



CESRIS

Compliance Certification Services (Kunshan) Inc.

11 of 14
30 ; ; Ant: Anti
| | Center: 917 4 MHz
| | Span: 138 kHz
20 4 T E—— I RBW: 100 kHz
¢ BN i
T TraceType: MAX Hold
L s SweepPoint: 10001
SweepTime: 1.33 ms
Sweep: Continue
D ......................................................................................................................................
1 e o s
&
E =20 I;z?a;e_rfsu MHz
D 15.47 dBm
>
— 30
-40
=50
B e e e e T S
— Trace
=70
917.331 917.469
Frequency (MHz)
6.2 CSE
6.2.1 Test Result
TX Frequency Level of Reference Limit .
Mode Type (MH2) Ant (dBm) (dBm) Verdict
912.5 1 15.57 -4.43 Pass
FSK SISO 917.4 1 15.47 -4.53 Pass
HOPP 1 0.00 -20.00 Pass
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2.2 Test Graph
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